

Product Licence Number	Company Name	Product Name	Active Ingredients	Indications	Date of Authorisation
00033/0151	Chauvin Pharmaceuticals Limited	Minims Proxymetacaine 0.5%	Proxymetacaine Hydrochloride 500 wv	To be used as a topical ocular anaesthetic. Prescription Only Medicine	6th March 1996
00034/0329	Squibb E. R. & Sons Ltd.	Lipostat Tablets 20 mg	Pravastatin Sodium 20-000 mg	Hypercholesterolaemia: The reduction of elevated total and LDL cholesterol levels in patients with primary hypercholesterolaemia who have not responded adequately to dietary measures. Coronary Heart Disease: As an adjunct to diet to slow the progressive course of coronary atherosclerosis and reduce the incidence of clinical cardiac events in patients with hypercholesterolaemia and documented atherosclerotic coronary artery disease. Prevention of Coronary Heart Disease: As an adjunct to diet in hypercholesterolaemic patients without clinically evident coronary heart disease to:- reduce the risk of fatal and non-fatal myocardial infarction; - reduce the need to undergo myocardial revascularisation procedures; - improve survival by reducing cardiovascular deaths. Prescription Only Medicine	21st March 1996
00041/0041	Bioglan Laboratories Ltd.	Micanol Cream 1%	Dithranol 1-000 ww	Treatment of sub-acute and chronic psoriasis, including psoriasis of the scalp, by the short contact therapy method. Pharmacy Medicine	29th March 1996
00041/0042	Bioglan Laboratories Ltd.	Micanol Cream.3%	Dithranol 3 000 ww	See PL/00041/0041. Pharmacy Medicine	29th March 1996
00049/0035	Colgate-Palmolive Limited	Colgate Chlorobex 1200	Chlorohexidine Gluconate 20% w/v. EP 658 0-64% w/w	Prevention and reduction of supragingival plaque. Prevention and treatment of gingivitis. General Sale List	30th May 1996
00057/0408	Pfizer Limited (Via Pfizer Consumer Healthcare)	Feldene P Gel 0.5%	Piroxicam HSE 5 0 mg	For external topical application for the relief of rheumatic pain and muscular aches, pains and swellings such as strains, sprains and sports injuries in adults and in children of not less than the age of 12 years. Pharmacy Medicine	26th March 1996
00094/0021	Ernest Jackson & Co. Limited	Honey & Lemon Zubes Lozenges. Superdrug Honey & Lemon Flavour Medicated Throat Drops	Citric Acid Monohydrate 1 500 ww. Lemon Oil .220 ww. Menthol .100 ww. Purified Honey 5-000 ww	For the symptomatic relief of sore throat, coughs and colds. General Sales List	1st March 1996
00142/0400	A. H. Cox & Company Limited	Gliclazide Tablets BP 80 mg	Gliclazide 80-000 mg	Indicated for treatment of maturity onset diabetes mellitus. Prescription Only Medicine	4th June 1996
00174/0194	Stiefel Laboratories (UK) Ltd.	Trazac	Metronidazole .750 ww	For the treatment of acute inflammatory exacerbations of acne. Prescription Only Medicine	5th June 1996
00242/0278	Janssen-Cilag Limited	Trinovum ED Oral Contraceptive Tablets	7 White Tablets Norethisterone EP 0.5 mg Ethinylestradiol EP 0.035 mg 7 Light Peach Coloured Tablets Norethisterone EP 0.75 mg Ethinylestradiol EP 0.035 mg 7 Peach Coloured Tablets Norethisterone EP 1.0 mg Ethinylestradiol EP 0.035 mg 7 Green Placebo Tablets Lactose NF 93.5% w/w	1. Contraception. 2. Menstrual disorders such as heavy, irregular or painful periods. Prescription Only Medicine	1st March 1996
00255/0032	Intercare Products Limited	Intercare's Childrens Catarrh Syrup	Diphenhydramine Hydrochloride 7-000 mg Menthol .550 mg	For symptomatic relief of chesty coughs, catarrh and nasal congestion. Pharmacy Medicine	10th June 1996
00289/0258	Approved Prescription Services Limited	Mesalazine Enteric Coated Tablets 400 mg Coltec EC	Mesalazine 400-000 mg	Mesalazine Enteric Coated Tablets 400 mg are indicated for the treatment of mild to moderate acute aggravations of ulcerative colitis and for the maintenance of disease remission. Prescription Only Medicine	14th June 1996
00304/0031	H. N. Norton & Co. Ltd.	Beclomethasone Dipropionate Inhaler 250 mg	Beclomethasone Dipropionate 250-000 mcg	(i) Beclomethasone Dipropionate Inhaler 250 µg is indicated for those asthmatic patients who have been shown to require high doses (greater than 800-1,000 micrograms daily) of beclomethasone dipropionate BP to control their symptoms. (ii) It may also be indicated for those patients whose asthma is no longer controlled by maximum maintenance doses of bronchodilators and lower strengths of inhaled beclomethasone dipropionate such as 50 or 100 µg. Some patients with severe asthma require oral corticosteroid therapy in addition	20th June 1996